



MILLTESTCERTIFICATE

We hereby gurantee that the laboratory tests and inspection results  
of steel wire rope conformed to the specification as per contract:

Customer: LANDMANN WIRE ROPE PRODUCTS INC Date: 2015-02-17  
Reel No : P.O.NO:

**TYPE & GRADE**

Diameter: 5/16"-3/8" Construction: 7X19  
Grade: Lubrication: DRY  
Finish: Blue PVC w/white lettering Lay: RHRL  
Length: 5000FT Specification: AS3569-2010

**TEST RESULT**

**A. Rope**

Nominal Diameter of Rope : 0.3125 INCH  
Actual Diameter of Rope : 0.3140 INCH  
Actual Lay Length of Rope : 2.0890 INCH  
Spec Breacking Load : 9800 LBS  
Actual Breaking Load : 9910 LBS  
Preforming Test : GOOD

**B. Wires**

Tensile Strength Test : SATISFACTORY  
Torsion : SATISFACTORY  
Weight of Zinc Coating : 33 G/M2  
Wrapping & Unwrapping Test : SATISFACTORY  
Uniformity of Coating :

**CHEMICAL ANALYSIS OF WIRE ROD**

Steel No.	C.(%)	Si(%)	Mn(%)	P(%)	S(%)
70#	0.700	0.210	0.570	0.012	0.005

For and on behalf of  
  
Authorized Signature(s)